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CEPTHU®IKAT AKOCTI/ QUALITY CERTIFICATE N2 535400 Bizn / date 10.06.2021
G,Licl-))l\‘ylmll / consignee 3amoBneHHA koMGinaty Ne/ Manufacturer's works ord
TOB "MJI ICTEHAT" 2021 971000-0622
69006 m. 3anopixoka Byn.Banepis Jlo6aHoscbkorg 6.6A Kontpakt Ne / Contract
crauuis npustaveHus JOCTABKA TPAHCITIOPTOM ATIT 32040840/2/20/2

sig/date 22.09.2020

Bua cBigoTuTBa NMPO BUNMPOGYBAHHS
Type of inspection document
EN 10204/3.1

[
Bun Bautaxmicus / Type of packages Mauku / packs
‘ KinbkicTs Micus/ Number of packages 1
HLHIIL};)TBaHHﬂ Ta xof Tosapy / Description and code of goods HJ xa npoayxuiro; xiMmcknan / Specification forms and record
597100 IMpokart rapsuekaTtaHuii 3 HeNEroBaHoOi KOHCTPYKUINHOT EN 10025-1:2004

| cTani EN 10025-2:2004

! o . EN 10051:2010

Mapkysanus npoaykuii: FAPAYEKATAHUW JIUCT / HOT ROLLED STEEL SHEETS

PesynbTtati Bunpo6ysans / Result of trial

E 1 Po3amipu, MM Kinbk. Maca, T

| -2 Ne nnasin Ne naprit Mapka .é‘_ > I'pyna Dimensions, mm Tosapy |c Mass, tons

iz 21 Heathe Batch Ne Grade 2 5 | MiuHocTi L Number |o

E _;’._3 | E% Group of ToBuMHa Inpuna JoBacuHa of [p| GpyTro | Gpyrro2 | HeTTO

i j‘ E strength Thickncss Width Length goods |T| gross | gross2 net
L ] ‘ R11383-% 258344 S235JR+AR 5,00 1500 6000 20 [t] 7,105 7,090
O Pazom: 7,105] [ 7,090}

Aarumn ahoro cepradinaTy niaTBEpRKYETLCA, WO NPOAYKLUIA BUNPOSYBAHA | BIAMOBINAE CTAHAAPTAM SKOCTI, JHIOUNM B VKPaiHi, TEXHIMHUM YMOBAM i OFOMKEHIM YMOBAM 3aMOBJICHHS| KOHTPAKTY
Itis hereby certified that the quality of goods mentioned in this shipping document is in conformtity with the standards in the Ukraine, specifications and goods may be expofed.



WMudp o5 AxicTs Tounicrs
| Ne nosuwi OsHaka Kanek. | % £ noBepX. npoxaTkm / Karer. 5 " XapakT. - &2 z . £ THWwi
i Ne ni-n 3AMOBNICHHS|  06po6KH rpynu | & § Surface BUFOTOBNEHHS |  BHTAMCKH E g | xpomku & I -E z gé XAPAKTEPUCTHIH
i Itern Ne Order Sign Group | 2 g quality Rolling Category E g Trim |8 g S t§ E Eé Other
% refence Ne | trcatment code |5 2 accuracy / of s & | ofcdge |8 g' 2 = features
i e s manufacturing| drawing |2 o o &
R
i 2 B/TPABII 55531 4 A HO
r Ximiunuii cknag, % Composition, %
{ Ne fi-n Ne nnasin C Mn Si S P Cr Ni Cu As N2 Al Ti Mo CEV v B
' Item Ne Heat Ne x100 | x100 | x100 | x1000 | x1000| x100 | x100 | x100 | x100 | x1000| x100 | x100 | x1000] % x1000 | x10000)
b
| i 811383-8° 13 44 1.4 22 22 6 3 2 9 0.1 1 0219 3
‘ T MexaHiusi i TexHonoriuni BnacTieocti Mechanical and technological propertics
f S f
‘ Posmipil § 8 . s
Q|4 3 ' R W2
spaska |3 |8 | o 5 £ z Vaapha B'a3KicTs ~ |E]&
i Dmof (2 |4 |E ?o T .. ] E Impact toughness E £ AS o é HERS
R el |°g |28 & . ] Ao lsgs = gl2<
specimen | £ 12 = 9 |E 3 2.8 |z % g o' N (& § L2188 %
Ne p-n S e ga B2 g s |E TsepricTs &9 32 25 E 4 &;’ & E
Item Ne slg|e2 25 28 |@ Hardncss ’8'8 Z'E BE ARE &
g5 |8g [EL Zo prs] o5 |88 R N
«2|s (€13 g5 5> 8 z Hacnigiu | @ B 3z |8|5%
RN ER-1E e & Fos ki o KCU KCV Mex. |& Sgal & |Zl5 =
4 1aBlu & = a Z CTapiHHR ==
als|Ex|3 |8 b= fi h
e fE 3 g |g After mech.
2 |
mm | mm [SE[LT| MiTa | MTa % R R Hren % MKM
’ [ 5.00[1500| S| T [407.0]279.0] 35,0 py#H
5.00{1500( S | T |407,0 (275,01 34,0 pyitH

ng

t7
1922-CPR-0563

"S-nouatok cmyru/strip start; E-kineus cMyriu/strip end; L-no3nossxne/longitudinal; T-nonepeune/Transverse”

i%.32040840

ans
AokyMeHTIg

3AYB.X/A: nnaska 3 inzekcom lNMpoayTa aprowom Poskncaena Al

npeciive Bac nosiaoMinTi npo ue Ha enexTpoty anpecy otk@zaporizhstal.com

cmail address otk zaporizhstal.com

JlowroBipricTh cepTudikary MOXHA NEpEBIPHTH B PEECTPI CePTHRIKATIB KOMGIHATY, Ha caiiTi http://metinvest.io wnaxom
BECHCHHT HoMEpa cepTidikaTy | wmdpy. posmimernoro Ha 38oporHbomy Gowi y rpadi "lLramn,rignuc ecnepta”, a6o wnaxoM
rponutysanns QR-koxty | nepexony no npaMoMy MOCMAAHHIO Ha caiit. B pasi BUABNCKHA (hakTy niapobkn cepTudikarie

The authenticity of the certificate can be checked in the register of the plant's certificates on the site http:/metinvest.io by cntering
he eertificate number and the cipher placed on the reverse side in the "Stamp, expert signature” cell, or by reading the QR code and
g0 to a dircet link to the site. In case of detection of the fact of forgery of certificates, we kindly ask you to inform about this to thq

O

T

E.

L Tamn, nianuc BignosiAANLHOT 0coBI
Stamp, signature of the person in charge

8308230261

Hanuli ceprndirar akocTi nignucanuii enexTPOHHIM LHPOBUM MiZNKCOM KouTponepa BTK. [Mepesiputi BaRIRHICTL NOKYMEHTA MOXKHA HA AEPIKABHOMY caiiri https://czo.gov.ua/verity
This quality certificate is signed by the clectronic digital signaturc of the controller of the technical control department. You can check the validity of the document on the statc website

https://czo.gov.ua/verify




